
Speed Post 
 

 
 
 

F.No.B-23012/1/PCI-III                            Date: 24.02.2015 
 

To, 
 
The Chairman, 
SPCBs (Uttarakhand/ Uttar Pradesh)  
 
 
DIRECTIONS UNDER SECTION 18(1)(b) OF THE WATER (PREVENTION AND CONTROL OF 
POLLUTION) ACT, 1974 AND SECTION 18(1)(b) OF THE AIR (PREVENTION AND CONTROL OF 
POLLUTION) ACT, 1981 REGARDING IMPLEMENTATION OF ‘CHARTER FOR WATER RECYCLING 
AND POLLUTION PREVENTION IN PULP & PAPER INDUSTRY’.     
 
WHEREAS, amongst others, under Section 17 of the Water (Prevention and Control of 
Pollution) Act, 1974, one of the functions of the State Pollution Control Boards (SPCBs) and 
Pollution Control Committees (PCCs), constituted under the Water (Prevention & Control of 
[...]
Waste paper based Pulp & Paper mills  75 cum/ton of paper produced 
50 cum/ton for mills established after 1992 

 
 
 
 
 
 



 
 

10. Charter on Water Recycling & Pollution Prevention in 
Pulp & Paper Industry (Specific to Ganga River Basin 
States) 

 

10.1 Categories of Indian Pulp & Paper Mills 
 
Proposed Categorization under the Charter  
 
A1: Wood Based Pulp & Paper Mills producing bleached grades of chemical pulps, papers, 

paperboards & newsprint 
 
A2: Wood Based Pulp & Paper Mills producing unbleached grades of chemical pulps, papers and 

paperboards 
 
B1: Agro Based Pulp & Paper Mills producing bleached grades of chemical pulps, papers, 

paperboards & newsprint 
 
B2: Agro Based Pulp & Paper Mills producing unbleached grades of papers and paperboards 
 
C1: RCF and Market Pulp Based Paper Mills producing bleached grades of papers, paperboards 

& newsprint 
 
C2: RCF and Market Pulp Based Paper Mills producing unbleached grades of papers and 

paperboards 
 
D :  RCF and Market Pulp Based Specialty Paper Mills 
 
Mills that attract classification in more than one category will be deemed to be in the “highest” 
among those categories. For example, a mill that is both wood and agro based (A1 & B1) will be 
classified as A1.  The only exception will be mills that also manufacture specialty paper on a daily 
basis as described elsewhere in this proposed Charter.  
 



 
 

10.2 Norms to be complied under the Charter 
 

Fresh Water Consumption Norms in the Ganga River Basin States (m3/t of product) 
 

Category  
Short Term 
Objectives 

Long Term  
Objectives 

A1:  Wood Based Pulp & Paper Mills  
producing bleached grades of chemical 
pulps, papers, paperboards & newsprint 
  

60  
 
50  

A2:  Wood Based Pulp & Paper Mills 
producing unbleached grades of chemical 
pulps, papers and paperboards  
 

40   25   

B1:  Agro Based Pulp & Paper Mills 
producing bleached grades of chemical 
pulps, papers, paperboards & newsprint  
 

60    
 
50 

B2:  Agro Based Pulp & Paper Mills 
producing unbleached grades of papers 
and paperboards  
 

40 25  

C1:  RCF & Market Pulp Based Paper Mills 
producing bleached grades of papers, 
paperboards & newsprint  
 

20 
 

 
15 
 

C2:  RCF & Market Pulp Based Paper Mills 
producing unbleached grades of papers 
and paperboards  
 

15  10 

D:  RCF & Market Pulp Based Specialty 
Paper Mills#  
 

60  
 
50 

 
Notes: 
 
1. Short and Long Term norms become applicable 1yr and 2 yrs respectively, from the date of 

notification of Charter.  Long Term norms will be reviewed after 18 months.  
 

2. “#” applies to mills that manufacture only specialty papers 
 

3. "tpd" refers to Air-Dry (ADt) for pulp; Saleable weight for paper.  
 
 
 
  



 
 

Effluent Generation Norms in the Ganga River Basin States (m3/t of product) 
 

Category  
Short Term 
Objectives  

Long Term 
Objectives  

A1:  Wood Based Pulp & Paper Mills  
producing bleached grades of 
chemical pulps, papers, paperboards & 
newsprint 
  

50  40  

A2:  Wood Based Pulp & Paper Mills 
producing unbleached grades of 
chemical pulps, papers and 
paperboards  
 

30  20  

B1:  Agro Based Pulp & Paper Mills 
producing bleached grades of 
chemical pulps, papers, paperboards & 
newsprint  
 

50    40  

B2:  Agro Based Pulp & Paper Mills 
producing unbleached grades of 
papers and paperboards  
 

30    20  

C1:  RCF & Market Pulp Based Paper 
Mills producing bleached grades of 
papers, paperboards & newsprint  
 

15 
 

10 
 

C2:  RCF & Market Pulp Based Paper 
Mills producing unbleached grades of 
papers and paperboards  
 

10  6 

D:  RCF & Market Pulp Based Specialty 
Paper Mills#  
 

50  40  

 
Notes: 
 
1. Short and Long Term norms become applicable 1yr and 2 yrs respectively, from the date of 

notification of Charter.  Long Term norms will be reviewed after 18 months.  
 

2. “#” applies to mills that manufacture only specialty papers 
 

3. "tpd" refers to Air-Dry (ADt) for pulp; Saleable weight for paper 
 

4. Effluent "Discharge" means effluent leaving the outlet of final wastewater treatment stage and 
includes volumes applied on land within the mill or other mill-owned land.  Such application on 
land is not be drawn from any point before the outlet of the final wastewater treatment stage.  

 
 
 
 
 



 
 

 
Norms for Treated Effluent Quality for Integrated Pulp & Paper Mills manufacturing 

Chemical pulp (Ganga River Basin States) 
 
 

Parameters  Goals  

pH  6.5 – 8.5  

TSS, mg/l  30  

BOD, mg/l  20  

COD, mg/l  200  

TDS, mg/l  1800  

Colour, PCU  250  

AOx, mg/l  8 

SAR                 10 
 

 
 
 
 

Norms for Treated Effluent Quality for RCF and Market Pulp Based Pulp & Paper Mills 
(Ganga River Basin States) 

 
 

Parameters  Goals  

pH  6.5 – 8.5  

TSS, mg/l  30  

BOD, mg/l  20  

COD, mg/l  150  

TDS, mg/l  1600  

Colour, PCU 150 

SAR                 8  

 
 
 

Note: The above effluent discharge norms or effluent norms as 
prescribed by the concerned State Pollution Control Board, 
whichever are stringent, will be applicable.    

 
 
 
 
 
 
 
 
 
 



 
 

 
 

10.3 Action Points of “Charter for Water Recycling & Pollution 
Prevention in Pulp & Paper Industries” 

 
 

S No  Action  
Time Frame  

 
I.  Process improvement and Fresh Water Consumption Benchmarks   
 
 
 

a)  

Achieving the Benchmark  

 
 
 

March 31, 2016  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Short-term standards  
Category A1: Wood based – Bleached Grades of Papers, 
Paperboards & Newsprint  

60m
3
/T  

Category A1: Wood based -Unbleached Grades of Papers and 
Paperboards   

40m
3
/T  

Category B1: Agro based- Bleached Grades of Papers, 
Paperboards & Newsprint  

60 m
3
/T  

Category B2: Agro based- Unbleached Grades of Papers and 
Paperboards  

40 m
3
/T  

Category C1: RCF based- Bleached Grades of Papers, 
Paperboards & Newsprint  

20 m
3
/T  

Category C2: RCF based- Unbleached Grades of Papers and 
Paperboards  

15  m
3
/T  

Category D: RCF & Market Pulp Based Specialty Paper Mills 60  m
3
/T 

b) Long-term standards- Ultimate Goal   March 31, 2017  

Category A1: Wood based – Bleached Grades of Papers, 
Paperboards & Newsprint  

50 m
3
/T  

Category A1: Wood based -Unbleached Grades of Papers and 
Paperboards   

25 m
3
/T  

Category B1: Agro based- Bleached Grades of Papers, 
Paperboards & Newsprint  

50 m
3
/T  

Category B2: Agro based- Unbleached Grades of Papers and 
Paperboards  

25 m
3
/T  

Category C1: RCF based- Bleached Grades of Papers, 
Paperboards & Newsprint  

15 m
3
/ T  

Category C2: RCF based- Unbleached Grades of Papers and 
Paperboards  

10 m
3
/ T  

Category D: RCF & Market Pulp Based Specialty Paper Mills 
 

50  m
3
/T 

  



 
 

S No  Action  
Time Frame  

 
II.  Effluent Generation Benchmarks   
 
 
 

a)  

Achieving the Benchmark   
 
 

March 31, 2016  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Short-term standards  
Category A1: Wood based – Bleached Grades of Papers, 
Paperboards & Newsprint  

50m
3
/T  

Category A1: Wood based -Unbleached Grades of Papers and 
Paperboards   

30m
3
/T  

Category B1: Agro based- Bleached Grades of Papers, 
Paperboards & Newsprint  

50 m
3
/T  

Category B2: Agro based- Unbleached Grades of Papers and 
Paperboards  

30 m
3
/T  

Category C1: RCF based- Bleached Grades of Papers, 
Paperboards & Newsprint  

15 m
3
/T  

Category C2: RCF based- Unbleached Grades of Papers and 
Paperboards  

10  m
3
/T  

Category D: RCF & Market Pulp Based Specialty Paper Mills 50  m
3
/T 

b) Long-term standards- Ultimate Goal   March 31, 2017  

Category A1: Wood based – Bleached Grades of Papers, 
Paperboards & Newsprint  

40 m
3
/T  

Category A1: Wood based -Unbleached Grades of Papers and 
Paperboards   

20 m
3
/T  

Category B1: Agro based- Bleached Grades of Papers, 
Paperboards & Newsprint  

40 m
3
/T  

Category B2: Agro based- Unbleached Grades of Papers and 
Paperboards  

20 m
3
/T  

Category C1: RCF based- Bleached Grades of Papers, 
Paperboards & Newsprint  

10 m
3
/ T  

Category C2: RCF based- Unbleached Grades of Papers and 
Paperboards  

06 m
3
/ T  

Category D: RCF & Market Pulp Based Specialty Paper Mills 
 

40  m
3
/T 

 

 

 

 

 

 



 
 

S No  Action  
Time Frame  

 
III.  Improved ETP with tertiary treatment  

Primary Treatment comprising coarse & fine screening, stabilization/equalisation, 
sedimentation and primary sludge dewatering after pre-thickening. 
Secondary Treatment comprising anaerobic pre-treatment wherever necessary 
(COD >3500 mg/l), aerobic treatment (like activated sludge process), secondary 
sedimentation, thickening (centrifuging/decanting), sun-drying (sludge drying 
beds) and co-combustion in Power boilers in admixture with chip 
dust/pith/primary sludge or any combustible non-hazardous waste. 
Tertiary Treatment will be site-specific, and can cover a wide range of processes 
starting from a simple Polishing Pond (to even out discharge variations), 
Coagulation & Flocculation and/ or micro filtration (to achieve low TSS levels), 
and/ or activated carbon filtration and/ or ozonisation (for reducing odour and 
colour), etc. 

March 31, 2016 

IV. Commissioning of continuous online effluent/ emission monitoring system  March 31, 2015  

V. All Pulp & Paper industrial Units operating in Uttar Pradesh and Uttarakhand, 
which do not have either operational chemical recovery plants (CRPs) 
(individual) or membership of operational common CRPs, to dismantle and 
remove chemical  pulping facilities, namely digesters, pulp washing systems, 
etc. from their premises with immediate effect. SPCBs to ensure/ verify 
dismantling of chemical pulping facilities before March 31, 2015. In case any 
Unit fails to dismantle their chemical pulping facilities, SPCBs to dismantle the 
same before March 31, 2015 and recover five times the cost of such 
dismantling  
 

March 31, 2015 

VI. Agro based Pulp & Paper industrial Units operating in Ganga River Basin States 
(except Uttar Pradseh and Uttarakhand), with lignin recovery plants, to switch 
over to chemical recovery process (CRP) by March 31, 2016 for black liquor 
management, for which time bound action plan to be furnished by the Units by 
April 30, 2015. Commissioning of CRP to be completed before March 31, 2016. 
Such Units to submit supporting documents such as work orders, pay orders, 
photographs, etc. towards their commitment for installation of CRP/ common 
CRP based on either conventional or fluidised bed processes by April 30, 2015, 
failing which such pulp & paper industrial units to dismantle and remove 
chemical pulping facilities from the Unit’s premises by May 15, 2015. In case 
any Unit fails to submit time bound action plan for commissioning of CRP by 
April 30, 2015 and does not dismantle chemical pulping facilities by May 
15,2015, SPCBs to dismantle the same before May 30, 2015 and recover five 
times the cost of such dismantling. Any Unit not to be allowed to operate 
chemical pulping without having operational CRP, after March 31, 2016.  
 

April 30, 2015, 
May 15, 2015 
May 30, 2015, 

March 31, 2016 

VII. Agro based Pulp & Paper Mills to properly operate CRPs (individual/ common), 
maintain records and report to their respective SPCB as per the “Protocol for 
operation of CRP” as prescribed under the Charter. SPCB to carry out extensive 
monitoring of operational status of CRPs and to forward the details of 
operational status of CRPs operating in their State to CPCB on monthly basis.  
 

March 31, 2015 



 
 

S No  Action  
Time Frame  

 
VIII.  Commissioning of projects/ programmes to achieve zero effluent discharge into 

recipient river streams though interception, diversion & disposal of treated 
effluent for irrigation purposes through setting up of SPVs/ associations, etc. by 
Pulp & Paper industries operating in Ganga River Basin States   

March 31, 2017  

 
 
  



 
 

10.4 Bare Minimum Technology (BMT) 
 
BMT is indicative of the systems, equipment, processes and practices that are generally 
considered essential to achievement of the objectives of this Charter. 
 
Technology actually required, or implemented, by individual mills to achieve the same 
documented level of environmental protection, may differ on account of their unique set of 
circumstances like scale of operations, equipment & system configuration, product portfolio, 
raw material mix, etc.  

 
Bare Minimum Technologies (BMT) 

Sl. No. 
Functional 

Area 
Facility Required 

BMT/Optional Type of Facility (Generic) 

1 
Chemical 
Pulping 

  1.1 Wood Based Kraft (Sulphate) Pulping 

1.1.1 
Raw Material 
Preparation 

Optional Dry De-barking system 

BMT Log washing using treated wastewater 

BMT 
Dust extraction system equipped with bag filters for 
chipper dust collection 

1.1.2 
  

Cooking 

BMT for 250 tpd 
& above 

Extended delignification/Modified Cooking plants, either 
batch or continuous. 

BMT for <250 
tpd 

Conventional batch digester systems with efficient blow 
heat recovery systems and capture/disposal of NCG 

1.1. 3 

Brown stock 
Washing, 
Screening & 
Cleaning  

BMT 
3 or 4 stage washing using presses or high-efficiency 
washers with discharge at medium to high consistencies 

BMT 
All washers & Presses to be equipped with hoods and 
extraction fans for capture & disposal of NCG 

1.1.4 
Oxygen 
Delignification 

BMT 
Single or two-stage oxygen delignification with an 
efficient post-OD (pre-bleach) washer/press  

1.1.5 Bleaching 

BMT for 250 tpd 
& above 

Elemental chlorine-free bleaching with an oxygen 
reinforced peroxide extraction stage 

Maximum recirculation of process filtrates to the extent 
limited by scale formation 

Optional (now); 
BMT for >25% 
capacity 
expansion 

Partial replacement of chlorine dioxide with an Ozone 
stage (ECF - Lite) 

1.2.6 
Spillage 
Monitoring & 
Control 

BMT 
Spill pits/tanks, and drainage system for 
containment/recovery, with conductivity-based alarm 
annunciation for spill notification. 

1.2 Agro Based Soda or Kraft Pulping 

1.2.1 
Raw Material 
Preparation 

BMT 

Drum de-dusting for straw/ Swing-hammer type 
Depithers for bagasse 

Straw washing using treated wastewater 

Wet washing & cleaning with sand and pith removal 
arrangements 
 
 



 
 

1.2.2 Cooking 
BMT 

Continuous  digester(s) with cold-blow arrangements for 
Bleached grade Pulp 

Optional 
Continuous  digester(s) with cold-blow arrangements for 
Unbleached grade Pulp 

1.2.3 

Brown stock 
Washing, 
Screening & 
Cleaning  

BMT 
3 or 4 stage washing using presses or high-efficiency 
washers with discharge at medium to high consistencies 

BMT 
All washers & Presses to be equipped with hoods and 
extraction fans 

1.2.4 
Oxygen 
Delignification 

Optional 
Single stage oxygen delignification with an efficient post-
OD (pre-bleach) washer/press  

1.2.5 Bleaching 

BMT for <200 
tpd 

Conventional bleaching with oxygen reinforced peroxide 
extraction stage  

Optional (now); 
for < 200 tpd  

3 stage Elemental chlorine-free bleaching with oxygen 
reinforced peroxide extraction stage 

BMT for <200 
tpd mill for 
capacity 
expansion 

3 stage Elemental chlorine-free bleaching with oxygen 
reinforced peroxide extraction stage 

BMT for 200 tpd 
& above  

3 stage Elemental chlorine-free bleaching with oxygen 
reinforced peroxide extraction stage 

                                                                    
1.2.6 

Spillage 
Monitoring & 
Control 
 

BMT 
Spill pits/tanks, and drainage system for 
containment/recovery, with conductivity-based alarm 
annunciation for spill notification. 

2 Chemical Recovery 

2.1 Chemical Recovery for Kraft Pulping 

2.1.1 
Black Liquor 
Evaporation 

BMT 
Multiple-effect, falling film evaporation plants (with surface 
condensers) capable of concentrating black liquor to a 
concentration not less than 65%. 

Optional 
(now) & 
BMT for 
>25% 
capacity 
expansion 

Foul condensate stripping & stripped gas capture/disposal 

2.1.2 
Black Liquor 
Combustion 

BMT 

High pressure recovery boiler, directly fired at 65-75% bls 